From Science to Solutions

JULY 2010 MONTHLY REPORT
FOR GROUNDWATER TREATMENT
O&M ACTIVITIES AT THE
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NASSAU COUNTY, NEW YORK

Prepared for:

United States Army Corps of Engineers
Kansas City District

Contract No. W912 DQ-07-D-0044 Task 0001

Prepared by:

Science Applications International Corporation
6310 Allentown Boulevard
Harrisburg, PA 17112
(717) 901-8100

Prepared: August 2010

Science Applications International Corporation
6310 Allentown Boulevard / Harrisburg, PA 17112 / tel: 717.901.8100 / www.saic.com



TABLE OF CONTENTS

Page

ACRONYMS AND ABBREVIATIONS . ....oooeeeeeietiieteeteeteeeeeteeeeeeeeeeeeeeeeeeeeeeeseseseeseseeseeeeesees Preceding Text
[...]
Calibration Standard(s) M S,
Post-cal Readings 3¢5 m \
Location r Reading (ppm)
CONTROL ROOM .
Laboratory O-0
iBathroom -0
Office H O
PLANT
Influent Area 0
Sludge Storage Alea O.0
Sand Filter Area - OO0
|Aic Compressor Area OO
; Sludge Press Area’ o0
JEXTERIOR . L
‘ Storage Tanks O -
Upper {South West) Lot O.0 '
Lower (South Ezst) Lot O ()
Air Stripper Area oo
[ Back (North) OO0
CAC VESSELS .
1> - [#1influent H0
. [#1 Effluent OO
#2 Influent O
#2 Eg;% S—
Comments:
March 3, 2008

Doc. No.: CPS-Form-008

Rev. B




O “.>0£
800Z '€ UNEW
b10-UMO4-SdD (ON 00

JE PA
)

FONOYO "D QUVHOIY

\é‘,-’
=
3
™
q

TN (] NS )T NOSMOVT 'S SaNVP

Y S AU A | HOWIVL 3 ual3d
\.,.rM (LS A A

[ Nosvay  [Ino| NOsSvaM | NI | 3uNLYNOIS | 3WVN |
1ot =L 3Ly 133HS NI NOIS 33A0TdN3 Nl .

. RZE : P . AR AR NI DAY TEALA R A LT W1 T See s A e s T e =




DAILY QUALITY CONTROL REPORT
O&8M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Tuesday
Date: 07-20-10

Weather Forecast (am): Hazy, hot, and humid. Temperatures are to range from 76-90-73°F. The

wind will be from the NNW-W-WSW at 8 mph. Relative humidity is 55-60% with little chance of rain.

Total Gallons Processed for period:; 558,621 gallons
Plant Operating Hours: 24:00 hrs. Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime required

Significant Operational Problems:

Pump for extraction well #1 remains off

Influent pump #2 failed due to sheared coupling, pump/motor out of alignment
Start of process water sampling '

Corrective Maintenance Performed:
Aligned influent pump #2 and installed motor coupling

Verbal/Written Instruction from Government Personnel:
No new instructions received

inspections Performed and Results:
Site safety inspection was conducted with nothing new to report.

Record of any tests performed, samples taken, and personnel involved:
Quarterly samples — organic, generic and inorganic were taken from extraction wells 2&3

Available Analytical Results;
No new analytical resuits were available

Calibration Procedures Performed:
Horiba water quality muiti-meter was calibrated and logged in

General Remarks:

The general plant operation has been very stable. influent purnp #2 failed resulting in lower plant
flow and the injection pumps cycling of.

The plant discharge averaged 388 gpm.

Process water sampling has started. ‘Samples were not taken from extraction well #1 as the pump

¥



is in a failure mode and there is no flow.

James Jackson and Peter Takach were on-site for O&M. -

Plant Manager Signature: Peter Takach, July 21, 2010

Attachments: :
Daily Operating L.og

Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



: T-«a‘b}a-a-,f‘«_!-?‘DfAlLYOPaERATING LQG (Revised 1-21-10) l

_ Day 1 )ES L) Date: 12010 Time:, OS2 *:l

PLANT EFFLUENT FLOW (GPM)

PUMP SYPHON METER {X 10,000) GALs
= (@] *KXCY]

Te'm. E_XTRACTEDGALLONS(HM Faawoeﬁ

(12:00 am to 12:00 am) ‘ Amp Operating
T2 T3 T4 Load, .__Houts

Motor System I

- -Sh'net Metor [Observations and Comments iy i
_Totai Volume w&.v_\r&
5 KD56S/

| {2 [ Ty - b2 Coupl s
LU i

(Vi P2 iy Searéo

Progass™ [ Systemn ‘Motor System Prassute Gauges
Pumps’ Operiting Amp- Suction Side | Discharge Side

__Hous _ |~ ioad PSI PS COMMENTS _
INF 1 13D NVA -3 2

2059 ‘ NSNS T Ehekes lonpling,

}
E&r_w;}_—& ]
o) X -
qu AR AN
. L Bl
oF- |- 5&- - -
O~ O . '
Botopy b ryewend | T
D UOA] DN

i

| |

i

'

|

|

= 1

Bis, L AU NoTTIR SEEOTE l
: |
i

|

i

i

|

|

—

Systam Probe | Lab Meter
pH ﬂD%J% WEEKLY
Reactor Tank 1 . Ny

Reacior Tank 2 Urs 1N

AS. Foed SO0 ] N

PLANT DISCHARGE - pH N
JPLANT DISCHARGE - Tamp. ) )

“{Measuremant 1] Massuremant 2
. . - AM if neaded
Treat Train1 | ] 3% % _
: iTmat. Train2 | 1Y% o \{,
Y X . NM = Not Measured NIS = Not in setvice
R OL'=Off Line .
P?M ' D SB = Standby
3uper§isor:$lqrum: e . —7 - ?’i h—‘

iy ' Jan. 21, 2010
. Ng, 1 CPS-Farm- 008 Rev.:l




|

l OPERATOR: ,36(;&‘&66;\)

DAILY ACTIVITIE
CLAREMONT POLYCHEMI

S SUMMARY REPORT
CAL SUPERFUND SITE

OLD BETHPAGE, NEW YORK

DATE: __"1- ZD~IO

6)

. LISYING OF OPERATIONS ACTIVITIES EOUIPMENT/MATERIALS USED
1) (:@gl‘ IVAY Q@J\\:V\IA'_EMD o) T e - '
2) .
3 %e :—I:L-pah'\k_l‘:; Elmpl\)\r\.q PO
43 . , .
5 e J-Réf- (“].cu Lu%" OEea t (h2e A

1

72

L J

10)

Doun o L o0

Hor ba was G al b b

| ls) Nevez Came T .
umunﬁ : lody - i

11)
. i
LISTING OF MAINTENANCE ACTIVITIES EQUIPMENT/MATERIALS USED
1 - S o~ AN T \A.
TINGeR D |, W preTn) S SO AN
g~ K ET-3 - NO el e - Srum AN

IE
|

. rP-—l ~n-2 ._MHA;E,;J ZB

zmﬁ - New ;SEm LSk e
€. MOoTcl - '

7 P(Z. CEr
8)
I
|10)
|
'w
.27y IDENTIFIED PROBLEMS AND REGOMMENDED ACTIONS
1) s
l
—

dldeo

Do No.: CPS-Form-007

-1

March 3, 2008
Rev. B



DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE:

- Check all areas, process systems, and equipment for general unsafe conditions.

This is to include but is not ln'nited to the observation of lﬁﬂbé..umﬂ..ﬂhm!mm

{Chemical Feed Skids

POLYMER

CAUSTIC -

POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks

EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS

SAND FILTERS
CARBON VESSELS (lig)

Process Systems

INFLUENT

SLUDGE SETTLER
RECYCLE

AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas

SLUIP, TRIP, 8 FALL HAZARDS
SHARP EDGES

PINCH POINTS

OTHER HAZARDS

Wik Gompressor

"'\u

ir Stripper

CcOLUMNTRNE,
BLOWER & TS
CARBON VESSELS

TANK

" AFTER CODLER

AIR DRIER

MOTOR & COMPRESSOR

ites and Comments:

Pumps Valves Tanks

COMMENTS (inciude areas of leaks)

— -

Ol

2\

oL

|
'y
l

[/

Valves _ Tanks

COMMENTS gpciude areas of leaks)

(4.7

(4

UC

Yo" | el
1. [l
= [ sl
[Vl v
v v
% v

O—

Valves

Tariks " COMMENTS (inciude areas of leaks)

KK

il
vl
Ve

General cOnditions and Comments ‘ -"

Lwiie om Floog,

_ A DRC

DN

ONE

General Conditions and Comments

o

L

Ol

L
General Conditions and Comments

O
oL -

Mo.: CPS-Form-009 .°°

DATE!:

=24 -tJ

August 22, 2007
Rev.C

1



c v vy
800Z 't uienw
LL0-ulOS-§4D TON 90Q

‘\
AT N
i
"3ONOU0 O QuvHO
-~ : ., .
SAMON T [Qbnn DY 1A A0SO TR NOSHOVE 'S SIWve

AT e ol R 17 QI | HOwvI3¥alad

7

[ Nosvay  [InO | NOSV3d | NI [ 3unlVNOIS | aWvyN_ |

AN, é,“w_.mn 133HS NI NDIS 33A01dIN3 0_<w X

ey A ALY TN AOAS TIAEAHAI™E A F T PR RVAIAETIV LT A R,

- - PR



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W812 DQ-07-D-0044-0001

Day: Wednesday
Date: 07-21-10

Weather Forecast (am): Partly sunny, hot, and humid. Temperatures are to range from 79-88-
74°F. Wind is expected from the WSW-SW at 3-13-11 mph. Relative humldlty is 70% with a
chance of T-Storm activity in the afternoon.

Total Gallons Processed for day: 551,148 gallons
Plant Operating Hours: 24:00 hrs. ' Total Downtime: 00:00hrs.

Reason for Downtime:
. No downtime required

Significant Operational Problems:
Pump to extraction well #1 is off
PW sampling tasks

Corrective Maintenance Performed:
Prepped for replacement of extraction well pump

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was conducted with nothing new to report.

Record of any tests performed, samples taken, and personnel involved:
Plant samples were taken for process water sampling task

Available Analytical Results:
No new data available.

Calibration Procedures Performed:
No calibrations were required

General Remarks:

The plant is running in a very stable mode with consistent influent and effiuent flows. Infiuent flow is

set at 370 gpm and plant effluent averaged 383 gpm for the day

The process water sampling task was completed with out problem. Organic and inorganic samples

were shipped to DESA Lab and the generic samples were shipped to ALSI.

James Jackson (JSJ) and Peter Takach were on site.

- .

- A N W NN A B

£
A



End of the month documentation has started.

) ‘;JQJEC\ lm&ux c,{./\

Plant Manager Signature: Peter Takach, July 22, 2010

Attachments:
' Daily Operating Log

Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



 Table 82 - DAILY OPERATING LQG {Revised 1-21-10)

g ‘Data: j""?—l"’ Ib

Time: {15 35

PLANT EFFLUE

NT FLOW (GPM)

PUNP

SYPHON
L~

AL

I

METER (X 10.000) GALs

e

TORAL EXTRACTED GALLONS { M - Flow Geia¥

{12:00 am to 12:00 am)

Motor
Amp

T3

T4

T2_

ey

~

System
Oparsting

Hours

~—

<

Load
—— T

L

gy

e

F | Signet Nioter
| Totai Volume

Obsarvations and Comments

]stel_mm-ﬁmx}

5]

1550 e

Amp-

Load

System Prossure Gauges
Sucfion Side

pPsi

Discharge Side

COMMENTS

&

AN DM

-

L3

g

=EAlL—aN |

T

A
w

p
V)

SN Y

;

SOl A

Z

N IN S=Iide

GG

- GAC#1PSl 1

GAC & POy

AIR DRIER fF

AS Blowet (DS |

VGAC ]

Addiorial CHment.

8

2

S

Yoc. No..-CPS-Form- 008

System Probe

Lab-Mater

pH

DAILY

Rezactor Tank 4
Reactar Tank 2

.24

U, 14

AS, Feed

220

PLANT DISCHARGE - pH

PLANT DISCHARGE - Temp.

=

H A

Measurement 1

AM

Treat Train 1
"ITreat. Train 2

qi‘r

i N

NM = Not Measured

OL=Off Lin®
SB = Standby

Dats

A2

NIS = Not in service

Jan. 21, 2010
Rev.:J

i
[
I
I
|
1
'
|
3
y
[
[
:
)
|
X
[
i
1



it AW LIVTHTIED DUNMMAKY KEFUKT

OPERATOR: ) ) Ccldepn )

!

CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK .

DATE:__1—2.( -l

LISTING OF OPERATIONS ACTIVITIES

) - — =
2) '

EQUIPMENT/MATERIALS USED

+1<7 \a /=y Qbmp]g &

b * m»&’" A '1__'\_)!_ n AD o (-

+

b

- 577 en At LOcatyon)

)

) ne x— bA Locat on)

b the CGon 3 1> Sawmeles

Uoege Thucen )

D~ Pl g 200 T acT nd0kag, Ltocabh v Sieples |

LISTING OF MAINTENANCE ACTIVITIES

EQUIPMENT/MATERIALS USED

i iaYen)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS .

B

N 9220

Doc Nc..-CPS-Form.007

March 3, 2008
Rev. B



. DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE__ T~ 110

. Check all areas, process systems, and equipment for general unsafe conditions.

This Is to include but is not limited to the nbsenratlon of lsalsg._nms_e._ammﬂmnsmn

Chemical Feed Skids
POLYMER
- CAUSTIC -
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems
INFLUENT
SLUDGE SETTLER
. RECYCLE
. AIRSTRIPPER FEED
- CAREON FEED
INJEGIION

Figor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

l;dﬁCompressor
R TANK
' AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper B
COLUMN<S v
BLOWER &~ 3;
CARBON VES

lbtes and-Com iments:

Pumps

Valves

Tanks

COMMENTS (Inciude areas of leaks).

=

O

ol

. —

Ol

-~

G

COMMENEgg_cIude arezs of leaks)

e

Tanks
[
1 e
o Cy
v
L
L

Ol
1N
oY
Pumps Valves  Tanks COMMENTS dnclude arsas of lesks)
| L Ol.’_.
v 1 v | o
L | P W2 glcé
— < L [V
v L v | Al
v . O
General Conditions and Comments : o
_Jm Hoop
NinIC
E&gf\lé

Generz| Conditions and Comments

LOL

[

-

»'d

General Conditions and Commehts

—d

GNED:

. No.: CPS.-Form-009 '

P e S 722410

DATE:

August 22, 2007

Rev.: <




o e
8002 't yolew
HO-UMO4-§d0 S'ON 200

J .
i A \
N / .
=g 3ONOU0 O GuvHON
O /ﬁa@u SO% KT [3TS( BTSN NOSMOVI 'S STNVT
4 ) . - )
Lan% W9 sl Nkt vl HOWIVL 3 5al3a
‘ _ YA — , S —
_ NOSVIY [ino | Nosvay | NI | JUNLYNOIS _ INVN _
Chetz-1 31vd 133HS NI NOIS 3IA01dWI

oo

—lUS (NOAMIAOS TEANMALIOL TALI NOBREIMNY 10w e o b —lellr -



DAILY QUALITY CONTROL REPORT
Q&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W812 DQ-07-D-0044-0001

Day: Thursday
Date: 07-22-10

Weather Forecast (am): Mostly sunny, hot and humid. Temperatures are to range from 76-91-
72°F. Wind is expected at 12-16-12 mph from the WNW. Relative humidity is 45-50%. No
precipitation is expected.

Total Galions Processed for day: 560,389 gallons
Plant Operating Hours: 24:00 hrs. Plant Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
None

Corrective Maintenance Performed:
Replaced pump motor in extraction well #1. Pump rotation was tested and adjusted and pump

returned to service ‘
Put infiluent pump #2 on iine
Landscaping tasks

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was completed with no new issues to note.

Record of any tests performed, samples taken, and personnel involved:
No samples taken of tests performed

Available Analytical Results:
No new data is available.

Calibration Procedures Performed:
No calibrations required.

General Remarks:

Mike Gonzales and Steve Zimmers were up to insiall the new motor in Extraction Well #1. This was

completed and the pump was returned to service. During the installation set up, the crane truck

struck the well cap of Ext-2, cracking the cap spacer ring, bending the truck wheel rim and getting a

flat tire. The well and cap appear to be fine, and the truck was repaired on site.

‘S HE T E N "8 N am



The plant has been stable. The plant influent flow is set at 370 gpm and the piant effluent flow has
averaged 389 gpm.

End of the month documentation continues.

James Jackson and Peter Takach were on-site.
Mike Gonzales and Steve Zimmers were up from Harrisburg.

Plant Manager Signature: Peter Takach, July 23, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
. Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



‘ Tébis&? - DAILY-OPERATING LQG {Revisad 1-21-10) . !

Agg i‘scn i[ Da;r_:—_\F\r! < dc”.‘ ‘Data: .2~ Time: O5SLJ !
T !

PLANT EEFLUENT FLOWA{GPM) __

PLIMP SYPHON METER (X 10,000) GA
!__&Q. [e) 1Ay L’

TG’:I'AL E_xrmcreo GALLONS ( HMi - Flow Daﬁ

X Motor System
i {12:00.am to 12:00 am) Amp Operating
T2 __TI-3 ft'-4 foad .  Hours

o7 &
. ., — ~ ] _ S E’%

. 'sﬁnetueur Observations and Comments

‘Mator System Pressure Gauges
Amp: Suction Side | Discharge Side

— .t : Loare\ PSI PS!

£8 _ifcom}lems :
'é_g,_ SN AL / 1
N ECINET

T unl 5%
- um%u

122

(e}
D |
? i NN
O
DEC

5
R : 1 i
TG ad T _
{REC 2 - 20140
: el —
?J;ﬁ I . < A MOETIAD SEO Nk
1 i INLET | OUTLEY System Frobe | Lab Meter
- fGAC #1 ngﬁr ? 1 - oH DALY WEEKLY
Gacaepsy | 1O T T fReecter Tank1 | Y [#77 ]
JaiR ORERY ~ .. r& : Reactor Tank 2 N, Gle N
e : AS.Feed 5.9 N\
:ASBJM' ; X NN ) '

{PLANT DISCHARGE - pH N
PLANT DISCHARGE - Ternp. ‘ ~

F R ATER { )
-{Measuremant 1] Mazasuremant 2

. : AM
{Treat. Train 1 Yooy “V

‘|Treat. Train2 j "yt 4}

-y

NM = Not Measured NIS = Not in service
CL=-0ff Line :

_ o :
'7 _ ) : _ : SB = Standby
UpBrvisors sw::m Date ’7 - Z 7) _( -0

t. No.: CPS-Form- 00B

Jan, 21, 2010
Rev.:.J

. o . l
INJ 1 T bas 20 ; G — ;
N 2 ST EY ‘ 'r‘,"'"""'j _



e e VS SUNTIVART KEPURT

- CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: __).) e CI2< (on/
|
|

t

DATE: _ 1-2.2-7¢Q

’ . LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

b « PR ap{Tis Q\)MMH&_\/A} A=W )

(R

2

) o VAo Qe A== 18 CooanTl nf — -
‘) - i : —
5 e < = 3

) Tump D ExyT-) -Ndhije
) Ve Cowner OF B pTE O |

) benZ- Civn » New Tice s

1)

e o N ST

LISTING OF MAINTENANCE ACTIVITIES

4 EQUIPMENT/MATERIALS USED

> \)lb}_ﬁe_'h‘_j:_ e('v'{)ﬁfff? Q\n:lD(‘»‘D I,V

IDENTIFIED PROBLEMS AND RECOMMEI-GDED ACTIONS

DAL 7w

Doc No.: CPS.Form-007

March 3, 2008
Rev. B




DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

pATE, T22A40)

Check all areas, process systems, and equipment for general unsafe conditions.

This Is to inciude but is not Ilmited to the observation of Igal%,_nms_e._ab.nml.mm

Chiemical feed SKids
POLYMER
CAUSTIC -
POTASSIUM PERMANGANATE
HYDROCHLCRIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
"CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

M Compressor
_TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Valves  Tanks  COMMENTS (inciude 2reas of leaks)

Pumps
T —— — —r C:)L
- - ] MY o N
I —_ - %L:
I S C
COMMENTS Upciude arexs of leais)
DIC
(4
O
Pumps  Valves  Tanks ' COMMENTS finciude areas of eoks) -
Lo ) L
L 3 [ u
. 5/ Sl _(Y_i
v__ | ] (&7
v : Y,
Geners! Conditions and Comments -
Ve Jogren oo C{00r STAMKS
| MCALE
N O
hNOAC
Generat Conditions and Comments
[5]
o
I}
X

General Conditions and Comments

Y

SNED:

DATE:

. No.. CPS-Form-009 -

August 22, 2007
Rev, <




8002 '€ YMBW
LD UUO-§dD JON 900

— N\
—T /
b7
==
Bl s I R i A YEENS
bo‘“\ ) )
SN[ PSS, . FhwNZ, eic,
3ONOYD "0 QUVHOR
90 | o, ht T SO0 | X (AT N NOSYOVI 'S Sanvl| —
N _
- i
! —L. YN, L HOWIVL 3 ¥313d
. . A Wt ; ¥ g T I — - m—
_ NOsvay [inO | NOSVaEM | NI | MNLVNDIS _ _3INYN ]
91-22-w. ‘3lva _ 133HS NINDIS 33A0TdINT o_<m

_(way 31iS ANN4YIANS TVDINTHOATOd INOWINVTIQ_




: DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK '
Contract No. W912 DQ-07-D-0044-0001

Day: Friday
Date: 07-23-10

Weather Forecast (am): Partly sunny and hot. Temperatures are to range from 75-83-77°F. Wind
will be from the ESE to south at 2-15-13. Relative humidity is 70-80%, scattered T-storms are

expected.
Sat.: Sunny, 75-92-80°F, Wind 14>12 mph from SW, RH at 65% with no ppt. expected.

Sun.: Cloudy, 80-91-70°F, wind 16>10 mph from NW, RH at 60% with rain expected.
Total Gallons Processed for the period (6/25-6/28): 1,677,670 gallons
Plant Operating Hours: 72:00 hrs. Plant Total Downtime: 0:00 hrs.

Reason for Downtime;
No downtime to report

Significant Operational Problems:
None -

Corrective Maintenance Performed:
Cleaned and adjusted process pH electrodes
Outdoor yard work continued '

Verbal/Written Instruction from Government Personnel:
No new communications

Inspections Performed and Results:
Site safety inspection was compieted with no new issues to note.

Record of any tests performed, samples taken, and personnel involved:
No sampies taken or tests performed

Available Analytical Results:
No new data is available.

Calibration Procedures Performed:
Process pH electrodes were calibrated

General Remarks:
The plant is running with out remarkable problems. Plant influent flows are stable at 370 gpm and

plant effluent flows are holding at 389 gpm.

Continue to work on getting electronic4echnician up to handle various tasks including powering up



third injection pump.
End of the month documentation continues.

James Jackson (JSJ) and Peter Takach (PET) wére on site.

<. ! Te .
Plant Manager Signature: _ Peter Takach, July 26, 2010
Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LQG (Revised 1-21-40)

pate 12BAD.

Qb DGR ]_' .Eiﬁll )

ol pay: H2A m‘-{\‘

¥ FooW i ' | PLANT EFFLUENT FLOW (GPM)

N2 -1 . TOTAL - PUMP SYPHON METER (X 10,000) GALs
LR R T AN, VY] [@) 14U L,

oo ToEAE EXTRAGTED GALLONS (M - Flow Dy Motor Systom
Mawr]- . . - (12:00 am to 12:00 am) Amp Oparating
e IS ] T2 T-3 T-4 Load Hours

i T E AN A S SRR i 57X = O
YN IPECNEYSE AN < ~ N D21
ol RN N e \‘ {0374
r Sighet S_fﬁnéﬂdeber Cbsarvations and Commaents N

T2 0 '

15 ' '

O .
Plantis T2osnungs SINE
W4~ = 21D ])% : -
ProcolS | System ‘Motor Systam Pressure Gauges
Pumps’ Operaling Amp- Suction Side | Discharge Side
_ — Haurs Loacd PS| PSI COMMENTS
INF 1 - LS9 | ONME ‘E;rm:n—eﬂ
INF 2 3 - .
INF 3 d ' Y 1 17,
JASE 1 AT ‘ J S -
JASF 2 =T ‘ 2 T 2% -
JASE 3 N N \/
GAC 1 A = = "\.'JZ_Q_J\\L"\“‘F\\ i
. JBAC.2 T W 1.5
GAC 3 : W) 1) *
REC 4 L — Y=g v
REC 2 = /_}%l:' ' o
INJ 1 -
NS 2 % <] ;
S~ { NS | NATUN SeeQlle
w — 7 — oy
' System Probe |  Lab Meter
pH _DAILY WEEKLY
‘|Resctar Tank . N
Reactor Tark2 | U .%,7] N
AS, Feed 1 AN
PLANT DISCHARGE . pH ) N\